Notes before it uses it

Thank you very much for having brought our products.

Don’ t fail to fulfill the matters that demand special attention to be mentioned below so that
you could put this machine to use for a long time with safety.

Don’ t fail to read the user’ s manual first of all when you' ve come to hand the machine. Ensure
the machine type you’ re brought prior to use, as this user’ smanual is the one for the HP-900LF (S)
HP-600LF (S).

Ensure ration table of the main unit of the machine as well as style and design of the manipulation

panel or those of the unit, referring to the illustrations on the user’ s manual or the catalogue.
Don’ t use the machine and bring into contact with the store you had bought it as early as possible
when you’ ve found your machine to be different from the very one you had ordered and so forth.
Keep this user’s manual with care and read it as occasion demands

Bussiness office 7-6, Ryoge Gifu city, Japan
Tel:81-(0)58-245-4501 Fax:81-(0) 58-247-6666
Sales Dep. Tel:81-(0) 58-247-8400 Fax:81-(0) 58-240-5775
Email :info@hashima. co. jp
Ibi factory 1030Danshita aza ueno ibigawa cho, Ibigun, Japan
Tel:81-(0)58-522-6678 Fax:81-(0) 58-522-6699
Osaka branch 110-1higashihanda, Sakai city
Tel:072-276-6678 Fax:072-276-7751
Kyuushuu branch 4-21 4chome miihatazaki kurume city
Tel:0942-45-5028 Fax:0942-45-5029
Singapore HASHIMA SINGAPORE PTE., LTD. 12 Tannery road, #04-05
hbcenter, Singapore 347722
Tel :65-6285-8131 Fax:65-6285-8132

Attn:Mr Tsunoda
URL:http://www. hashima. com. sg/
U.S.A. HASHIMA AMERICAS LLC10675,N.W. 37th Terrace, Doral, MIAMI, FI33178
Tel:786-390-4171
E-mail:inoue@hashima. co. jp

Ensure the accessories things

From the Library of Superior Sewing Machine & Supply LLC



ATTENTIONS TO BE PAID FOR SAFETY

DON'T FAIL TO FULFILL

You should fulfill following explanations for the prevention of the user and the others from

being hurt and the proprieties from being damaged.

B We divide and explain you the degrees of peril and damage to be taken place when you' 11

neglect the contents of the display and use the machine erroneously .

i This display tells you contents that imagine” the imminence of
/\ DANGER | | the o

i the danger that might result in death or a serious injury” .

The display tells you contents that imagine” the possibility of
/\ WARNING o s yon 0

i death or a serious injury” .

This display tells you the contents that imagine” the possibility of
/I\ CAUTION = " ) . _—

i resulting in be to handicapped or material damages exclusively” .

B We divide and explain you the contents you should fulfill in accordance with the following

illustration (Following is an example of the illustrations).

A ' This illustration tells you the contents” that demand attention” you must pay.

® This illustration tells you the contents of” prohibition you should not do at all.

This illustration tells you the contents of” enforcement” you should executive
' without fail.

/N  DANGER

injury.

Don’ t get the children to use where the
infants can make contact with.

For fear of burn, electric shock and

Never reform at all

® For fear of fire and injury due to

unusual movement.

Disassembly prohibited.

/\  WARNING

Don’ t disassemble and
repair absolutely except
the repair technician.

® For fear off fire and

injury due to unusual

movement.

Disassembly prohibited
(Contact to the dealer for repair in
the case of damage and troubles.)

Connect with the power
source with ratio
consumption suitable to the
machine and don’ t fail to
ground.

Unusual heat might in
0 fire or electric leak
when you put the machine to
use along with other
apparatus.

(Contact to the electric construction
work shops nearest by.)

Disconnect the power
source (the plug and
installed breaker)out of the
origin.

0 For fear of burn as
well as electric shock

and leak in fire.

From the Library of Superior Sewing Machine & Supply LLC



/AN

WARNING

Please maintain the machine after
cutting the power supply breaker, and
falling the temperature of the

machine.

It causes the burn and the
injury.

Please don’ t touch the

machine and belt by your hand.
It causes the burn and

@ the injury.

Be careful enough when you

touch the machine

Be careful enough when you
insert the material.

It causes the burn and

the injury because apart of
clothing or body is sandwiched
between machine parts.
Be careful enough when you
touch the machine.

Don’ t mount nor put things on
the main unit.

of high
might

For fear
temperature

result in burn and

Install the machine on the
robust or onto the floor
horizontally..

For fear of

overturning or falling

Don’ t. Put things easy to
burn around the machine.

® For fear of causing

fire and so on.

fire there 1is a down resulting in injury.
possibility of falling

down to be injured..

/AN CAUTION

B Don’ tinstall the machine to the site high humidity(For fear of causing electric leaks)

B Don’ tbend nor crush the power source cord.(For fear of electric shock and shortage, resulting in fire.)

B When a manual handle is used it turns off power without fail. Moreover, a manual handle removes things
except use and the hole cover is put without fail.(The manual handle rotates and there is rapidly injured
fear.)

B Don’ tletthe people go near by except operator.

PETITION

@ There is a thing that the cover becomes very hot depending on the use temperature because this
machine is used according to the high temperature. Please note a burn and combustible clothes,
etc. Enough.

€@ Please confirm the thing that stops with the timer, and cut the power supply breaker after the
end of work.

€@ Please cut the power supply breaker without fail, and go in the state that the temperature of the
machine gets cold then the material that caught under around the strip off device or scraper are
removed. Moreover, when you take the finished material out of the exit, pay attention not to be
caught in the strip off device.

@ Clean the belt with a well dried floor cloth when the operation is over. But, reduce the belt speed
whit sufficient attentions at the exit side of the finished material of the machine for feat of such
accidents as burn and caught-in.

@ Please check the belt cleaner every day. Moreover, please refuel to each part once a month to
prevent the accident occurs. You must keep the electric source off and be sure the machine is cool.

€ Please understand enough, and operate working of switches.

*

Please open space necessary for maintenance in surroundings of this machine.

€ The machine have emergency stop switch when the belt over moves left or right.

Please take out the material with the manual handle of the attachment after it turns off power
without fail when a material stops in the machine due to the emergency switch works or the

power.

From the Library of Superior Sewing Machine & Supply LLC




By putting “alarm label” onto every part of the machine, we rouse you to prevent the user and
others from being hurt and proprieties from being damaged.
B Ensure the position and contents in regard to the “alarm label” prior to the use.
B Never remove nor reform the “alarm label”.
B Put a new one as early as possible, when the old “alarm label” is hard to read or when
it is come off.

@

L L

‘TURN Powmw‘
1. % BEFORE SERVICING.

* DANGER OF BEING
4. ROLLED N

20 [EAN HGH TENPERATURE < 5

TURN POWER OFF
I | L5 UNOPERATION.

s

By the way, the repair technicians should pay attention to the fact that the
“alarm labels” are put even within the machine in addition.

From the Library of Superior Sewing Machine & Supply LLC



1. SPECIFICATION DESIGN FEATURES

HP—900LF-LFS

MODEL HP-900LF HP-900LFS
POWER SUPPLY 3 PHASE
HEATER 1 2KW
RATED |[DRIVING MOTOR 200W
OUTPUT [BWP MOTOR 250 X 2
STRIP-OFF MOTOR 25W
HEATING TIME 6 - 2 8sce
PURESSURE  (GAUGE) 0 - 0.4M pa
MAX PRESSURE 0 — 41N/ cm (40kgf/cm)
FUSING WIDTH 900 mm
BELT SPEED MAX 12.7m / MIN.
TEMPERATURE MAX 1 9 5°C
DIMENSTONS 1244 (H) X 1490 (W) X 3277 (D) mm
WEIGHT 450 Kg
32717
988 1302
7
i/=/
N SO O W
1490
W= I
i 1 '
= L T
N 90 180
I 5%
[ R Tz

From the Library of Superior Sewing Machine & Supply LLC



HP—600LF- LFS

MODEL HP-600LF HP-600LFS
POWER  SUPPLY 3 PHASE
HEATER 8. 4KW
RATED [DRIVING MOTOR 200W
OUTPUT [BWP MOTOR 250 X 2
STRIP-OFF MOTOR 25W
HEATING TIME 6 - 2 8sce
PURESSURE  (GAUGE) 0 - 0.4M pa
MAX PRESSURE 0 — 41N/ cm (4.0kgf/cm)
FUSING WIDTH 60 0 mm
BELT SPEED MAX 12.7m / MIN.
TEMPERATURE MAX 19 5C
DIMENSTONS 1224 (H) X 1190 (W) X 3077 (D) mm
WEIGHT 380 Kg
Dimensions
3077
988 1102
|
j/=/
N SO
1190
m= ale
i 1 '
= T
B 90 180
I 1%
Iy U1

From the Library of Superior Sewing Machine & Supply LLC



2

. OQuter component parts name

EASETHA ﬁ

1. OPERATION PANEL 2. UPPER COVER

3. FRONT COVER 4. REAR COVER

5. RIGHT COVER 6. LEFT COVER

7.  STRAIGHT CONVEYOR 8. WORK TABLE

9. WORK TABLE FRAME 10. STRAIGHT CONVEYOR FRAME

11. WIRING BOX KNOB 12. CIRCUIT BREAKER

13. EMERGENCY SWITCH 14. EMERGENCY HANDLE POSITION

3. INSTALLATION INSTRUCTION

X Don’ t fail to entrust the electric construction work shop with the power source before
you’ 11 install the power source for exclusive use. And don’ t fail to ground with sure,
and then confirm whether  there exists the electric leak breaker or not, before you’ 11
entrust with it without fail, if necessary.

¢ Install the machine with the weight of 450kg to the solid location on the floor

1. Decide the installation place of the machine

2. Put the fixing plates (provided) under the adjusting bolts properly.

3. Install the work table. (Straight rite, Return rite only)

4. Level the machine precisely with a level, adjusting the adjusting bolts. Put the level
on the work table for front side leveling, and put the level on the power pressure roller
for rear side leveling.

5. Don’ t fail to take the plastic film off cleaner of the Teflon belt, which is covered
with the plastic film before you connect the power source

6.

Put the HASHIMA grease in four sites of the bearing of the pressure roller.

FElin—7—
[EValiidiH
PRESSURE
ROT.I.ER

From the Library of Superior Sewing Machine & Supply LLC



4.

OPERATION PANEL

HASH i Y

2

© ® @ @ ®

1. POWER SWITCH When turns on switch, switch will light up.

2. TIMER SWITCH This timer is to keep the machine operating, after completion of
the work until the belts are cooled to certain temperature in
order to insure a long belt life.

3. STOP SWITCH When push the switch, machine will stop.

4. SPEED CONTROL KNOB It is control knob for fusing time.

5. THERMOSTAT Heater control for upper or front part

6. THERMOSTAT Heater control for lower or rear part

7. HEATER SELECT SWITCH The temperature of front and rear heaters can be controlled by

8.

pushing up the snap switch, and by pushing down it, the
temperature of upper and lower heaters can be controlled.

PRESSURE METER 0. IMpa to 0. 4Mpa (MAX)

9. PRESSURE CONTROL KNOB
10. ROTARY STRIP OFF SPEED CONTROLLER

5.

OPERATION INSTRUCTIONS

O Make sure, prior to use, whether or not there is a container contained flashing,

DN —

combustible, ignitable and water on or around the machine, and also make sure that there
is no any object which may involve into feeding or exit side of the machine. Remove them
when you’ ve found them.

The personnel should pay attention to his clothes not to be caught in the machine.
Turn on the circuit breaker switch on the right under the wiring box of the machine.
Turn on the power switch (push button switch)

% The push button of the switch will light up.

% The motor runs simultaneously.

Set the heater selector switch on the front/rear heater.

% When using upper/lower heaters, turn the snap switch downward

Set the button of thermostat, and set the front/rear or the upper/lower
heaters to the proper temperature.

Turn the dial of the fusing timer, and set to the proper fusing time.

X The fusing time ranges from 5 sec, minimum to 35sec. Maximum.

Turn the pressure knob on the operation panel, and set to the proper pressure level.
Usually, enough pressure for fusing is given at the position 0. 1~0. 3Mpa. The pressure
is adjustable within a range from OMpa minimum to 4.0Mpa maximum.

If the machine is equipped with the strip—off device, turn the dial of the strip—off speed
controller to set the position to a little faster than the running speed of the Teflon
belt.

Please push the timer switch After completion of work. The actual temperature of the
thermostat will go down. When the actual temperature of the thermostat goes down to
90°C, the power will automatically turn off.

When the time switch has terminated, set the power source breaker to OFF.

From the Library of Superior Sewing Machine & Supply LLC



6. NOTE
O Setting combinations of the temperature, pressure and heating time for fusing interlinings
are made according to interlining and fabric materials used.
Check carefully proper fusing condition (temperature, pressure and heating time.)
(O Although, the belt is coated with Teflon to insure heat—proof, it is breakable by cutlery
or broken pieces of metals. Be extra—careful not to put needles, ball point pens or scissors
in the belt.
Do not place the interlinings upside down on the belt, or the products may be caught in
the tension roller for the upper belt
If there is excessive interlining, the products may be caught in the tension roller
for the lower belt even when the interlining is properly placed on the belt.
From time to time, remove the side cover, and check that the products are not caught
in the tension rollers. In case of the trouble, me d it immediately.
Replace the cloth of the cleaner with a new one before it gets dirty.
Clean the exfoliation device cleanwitha well dried floor cloth.
It is very hard to remove the resins adhered to the belt, but it can be cleaned up easily
with HASHIMA NEW CLEAN.
Lubricates the bearings and gears every one or two months.
Pour the accessory the HASIMA gear oil to four sites of bearing support with which the
pressure roller is provided.
Ensure for safety that the covers and others are normally provided with, as the interior
of the machine is under condition of very high temperature and high voltage. Don’ t use
machine when the covers are open. It is dangerous.

o OO0 ooOo O O O

Attention to be paid when using manual handle

The machine is equipped with the emergency stop function in response to warping of the
belt. Moreover, it is possible to unload the finished fabric within the machine using the
accessory manual handle., when the machine has stopped due to an electric failure and so on.
But disconnect the power source from its origin, when using the manual handle as it is very
dangerous. When you resume to drive the machine, ensure the reasons why it has stopped and
make sure of safety before inputting the power source.

7. HOW TO CHANGE BELT CLEANER

% Exchange the belt cleaner for a new one when the heat on the machine unit is cooled enough,
as it is dangerous. Set the original power source to OFF.

The cleaner is installed together with the strip—off device in the rear side of the machine.
Pull down the strip—off device

The cleaner has been set at a position touching the upper/lower belts properly.

The cleaner can be removed easily by setting it after pulling out the lock pin.

The cleaner shaft is covered with left and replacement cloth covered the felt

Coarse cloth such as a towel is suitable as replacement cloth, but do not use thick cloth,
which may be damage the belt

AR S

7. Do not cover too much cloth, which may lead to an uneven separation of material or cause
the strip—off device not to return to its original position. The upper cleaner of rotary
strip—off device can be removed by pulling the left knob.

From the Library of Superior Sewing Machine & Supply LLC



S~

INNER COMPONENTS

CZErARU-NIOIEO O

Pressure roller (Upper)

Pressure roller (lower)

Feed-in roller (upper)

Feed-in roller (lower)

Sub tension roller (upper)

Sub tension roller (lower)

Tension roller (upper)

Tension roller (lower)

Belt warping prevention roller (upper)

Belt warping prevention roller (lower)

Anti-puckering roller

Conveyor driving roller

Conveyor roller

Conveyor tension roller

Conveyor guide roller
Roller E.F can be adjusted to slide forward and backward
Roller C.K can be adjusted to slide up and down
Setting combination of the heaters
Heater with sensor(). @

FRONT/REAR COMBINATION UPPER/LOWER COMBINATION

O@®  Front OB@®  Upper
@B® Rear @@® Lower

From the Library of Superior Sewing Machine & Supply LLC



How to belt exchange

O B W N

BEE 7 /T —

FIERER R

Front cowver

B /S —
FEER

Eear cover

BB A — ————-Hhhﬁ@ﬁw#
LERER / \

i i

Upper cover Adiabatic cover

: |

. Make space for belt exchange operation.

. Pull down the strip off device toward the rear side of machine.
. Open the front and the rear covers, and pull them out sideways.
. Lift the upper and the adiabatic covers.

. Turn the pressure to “0” position.

il 77—

Right cover

E{Eﬂ Aol

Left cowver

Remove the left and the right covers with lifting them.

Take off the screws with lifting the rear conveyor little. There are 4 screws. 2
each on both the left and the right side.

Take off the screws with lifting the work table little. There are 4 screws, 2 each
on the both the left and right side

From the Library of Superior Sewing Machine & Supply LLC



Fl—t w7 b

SEH

Frame shaft

F I d—F —
3 S

Tension roller

-

x=
m

Lid
iiniime

F L 3T y”x T
TR

Tension spring

9. Remove the lid on the outlet for the tension roller.
10. Take off the tension spring and tension roller.
11. Remove the frame shaft

e L IR < PR
Sl IR
Air Cylinder Cormecting Screw

12. Take off the nuts of the air cylinder connecting screws.

From the Library of Superior Sewing Machine & Supply LLC



13. Remove 5 bolts fixing the upper and the lower frames.

~l b ERSEE s T
FETFAEE
Pipe for belt
exchangzing

b bR
R A B

Stand for helt
exchanging

14. Lift the belt changing pipe, and set the stand supporter on the end of the pipe,
And then pull out the belt through an opening between the frame

NOTE
@® Vhen the belt is pulled out, be careful not to let the belt touch the belt warping

limit switch.

@® There are setting marks on the frames. To assemble the machine, be sure to fit
the marks, then fasten the bolt for the frames.

@ After the belt is replaced with new one, set the both left and the right side tension
springs at the same time. After completion of assembling, set the belt speed at
35 sec. And await until the belt makes slow 2 rounds rotation.

From the Library of Superior Sewing Machine & Supply LLC



1.4k

8 MiXf&

7 MNRRE

6 EiSHEER

4 EEH1#B5

3 EahEsH

5 RRESIERRE

2 SRR NS

From the Library of Superior Sewing Machine & Supply LLC




2. 37 R

From the Library of Superior Sewing Machine & Supply LLC




3.z

From the Library of Superior Sewing Machine & Supply LLC




4 [ BB

From the Library of Superior Sewing Machine & Supply LLC



SRITELERE

From the Library of Superior Sewing Machine & Supply LLC




6. WK ERE

Sewing Machine & Supply LLC

From the Library of Superior




1IRERBEE

From the Library of Superior Sewing Machine & Supply LLC




From the Library of Superior Sewing Machine & Supply LLC



9.85%

From the Library of Superior Sewing Machine & Supply LLC




Y Widulimic X Yuppdly LU

nmo Lividry Uroyupoliulr oo vvn

Frcm ‘tl"\f\ I :I’\F"\F\l f\{ QIIV\I\F:I‘\V’ QI\\AI:Y\” “ﬂnnl‘\:nf\ 9 QIIV\Y‘\I\I I I f\




11.e33%

32-a
32-b

32-b

From the Library of Superior Sewing Machine & Supply LLC



SEEREE

i i
(SDAG3%20-B)

X BB DISRERAT
£ >0 HEE
(APLO6-01) (sTo1)

/—\

0O =

Ne¥ el

Q )= (o]

e o

Pk
(cM21)

XEMWE N _
(AFR2000)

X NEHBJE R AT

i R _ﬁ_
riaial i
(4v110-06)
Bk
(APL06-02)

oy

RN
(SR200-08)

X EREANERA

TR

EAR
(Y-40T)

£ 0
(APL06-01)

-f: >0

(APL06-02)

From the Library of Superior Sewing Machine & Supply LLC




2. X BRI

5 8 it i 5 Pl it 44 RS Parts name Q ty i %
1 LF02001 HLE MR (A ) 7L—54 (A1) frame (Right uppre) 1
2 LF02002 WLE IR (4 F) ZLr—n CHT) frame (right lower) 1
3 LF02003 WLE MR () ZL—54 (£) frame (left) 1
4 LF02004 JZE(H) 7L —un (£ frame (Right) 1
5 LF02005 JEE () ZL—54 () frame (left) 1
6 LF02006 JEE IS 1] 5 A S e FHEEH 7L —4 (FD lower fixing frame (F) 1
7 LF02007 JEREBE E 5 22 TEEHZL—4 (183) lower fixing frame (B) 1
8 LF02008 G ACE 2R [ e 7T—7 WVIEEHY v 7 & table fixing shaft 2
9 LF02009 EL SR F=7 Iy x7 b table shaft 2
10 LF02010 B SR il (A) 7L —LEEHY v 7 MA) frame fixing shaft (A) 3
11 LF02011 B 4 [ 52 4 (B) 7L —uslEEHY v 7 MB) frame fixing shaft( B) 1
12 LF02012 BN R (A) 7L — LMy v 7 MA) frame sub shaft (A) 3
13 LF02013 &4 B2 8 e ks —7 WIEEHY v 7 b work table fixing shaft 2
14 LF02014 B NV bR TTH & pipe stand 2
15 LF02015 HOEF S AR (77) ks —7v7—L A (KE) rear conveyor frame (L) 1
16 LF02016 HoEL & R () ks —7 v 7—L & (F) rear conveyor frame( R) 1
17 LF02017 AR [ 8 2R (FE) D= F—7 V77— 4 (J) work table frame (L) 1
18 LF02018 B E S (CH) 7= F—=7Vv7—L A (F) work table frame ( R) 1
19 LF02019 iisIEty vy ALY — caster 4
20 LF02020 TR E M8 P RES plain washer 108
21 LF02021 P i 5 5 35 M8 ATV T Ty y— spring washer 108
22 LF02022 7N Sk AR M8*20 ANTSHH A hex bolt 88
23 LF02023 VaY.iL: 35 M8 NAF v b hex nut 20
24 LF02024 Vay.iL 35 M16 NHF v b hex nut 4
25 LF02025 AViBay: 2 M16*120 CAvaYi B hex bolt 4
26 LF02026 B S H(A) ~v A SAE (A) belt exchange stand(A) 2
27 LF02027 F 2 3 S H(B) ~U IS (B) belt exchange stand(B) 2
28 LF02028 R AR L R S T belt exchange pipe 4

From the Library of Superior Sewing Machine & Supply LLC




(HP-1000LR- I /II « HP-1201

Fr5 P i i 5 EINES IR Parts name Q' ty %

1 LF03001 Ok T—4— motor 1

2 LF03002 P *— key 1 8%7#45
3 LF03003 7S A W0 S T MR ET M8*8 NATASIE A 2 ¥ hex holed set screw 1

4 LF03004 IREL Tk e et —% —7"—1y — driving motor pully 1

5 LF03005 VA BREIV AL R driving V belt 1 A-47
6 LF03006 X)) Je i e BREh7— 1) — driving rpully 1

7 LF03007 7S A 10 5 B MR T MI8* 12 NATASIE A 2 ¥ hex holed set screw 1

8 LF03008 L A AR REhE 17 driving pressure gear 1

9 LF03009 7S A 1 5 B BT M8*10 NATATIE A 2 ¥ hex holed set screw 1

10 LF03010 1 2 ] M6 SRR plain washer 8

11 LF03011 P 1 1R 5 3 2% ] M6 ATV T Ty v— spring washer 12

12 LF03012 WA ERLIZZ  M6*20 INATAT AL b hex holed bolt 4

13 LF03013 WA ERLIZZ  M6*15 NATAT AL b hex holed bolt 8

14 LF03014 IR AR T R Tha—F—R by /~— rubber roller stopper 2

15 LF03015 I ] 5 JRE il 5z bearing stand 2

16 LF03016 TRET K N7 T bearing 2 6206. C3
19 LF03019 S F— key 1 5%5%50
20 LF03020 i TApn—5— rubber roller 1

22 LF03021 WA AR LIZZ  M8*30 INATAT R L b hex holed bolt 4

23 LF03022 P M8 SRR plain washer 4

24 LF03023 P v 1R 5 3 2% ] M8 AT NI Ty v— spring washer 4

25 LF03024 7N FH IR R M8 NAF v b hex nut 4

26 LF03025 UK K iy A FEAY FLF v b handling nut 1

From the Library of Superior Sewing Machine & Supply LLC




4. JE &R 5y

F5 A FifTE4 4 Parts name Q ty %
1 LF04001 R R mEIT Lo—5— pressure roller 1
3 LF04003 KRB & Ttk Fe BRENE ¥ 7 driving pressure gear 1
4 LE04004 W SN IS EEZ  M8*10 NATATIE X A v hex holed set screw 1
5 LF04005 N IR BRI TiE) M10 NAF vk hex nut 2
6 LF04006 P 1 7R 5 3 2 ] M8 AT NI Ty p— spring washer 6
7 LF04007 PN A AT Sk 5 22 M8*20 INFIAT AL b hex holed bolt 6
10 LF04010 TR A 7Y bearing 2
13 LF04013 P *— key 1
14 LF04014 TRAGT 8] 5 44 )y —FEEAT— cylinder fixing stay 2
15 LF04015 TR I7—v )y — air cylinder 2
16 LF04016 P M10 R 4 plain washer 10
17 LF04017 aY:ikiE ¥ b M10 NEF v b hex nut 2
18 LF04018 P i 2 5 35 2 P M8 ATV T Ty p— spring washer 8
19 LF04019 7N A AT Sk i 22 M8*30 INHIAT AL b hex holed bolt 8
20 LF04020 PP M8 VR plain washer 8
21 LF04021 P 14 2 53 35 2 P M8 ATV YT Ty v p— spring washer 8
22 LF04022 7N A A Sk #2522 M8*30 NI AL b hex holed bolt 8
23 LF04023 SCHED R T oy K#HA N lod guide 2
24 LF04024 RELERA £ pin 2
25 LF04025 VR S yYvsy— oy k cylinder lod 2
26 LF04026 T B AR gy NV N lod end 2
27 LF04027 JE JIAT AT Sl HFEHo—5—R% v K pressure roller stand 1
28 LF04028 iz i ] 5 JR N7 v %T bearing stand 2
29 LF04029 CHYHJE cCy>/s c-ring 2

From the Library of Superior Sewing Machine & Supply LLC




SHERABIERE

7 ETE R TR 4 Parts name Q ty e
1 LF05001 e A IE S Fi iTEIED —5— belt warping prevention roller 2
2 LF05002 TRER 7K R7 Y7 bearing 4 6205. C3
3 LF05003 LIS cy>7 c-ring 4 $ 25
4 LF05004 e JEAE 1E [ 72 14(C) AT 1B IE A 7 —(C) belt warping prevention stay 2
5 LF05005 WA IE TR H(A) WATIBIEZ 7 v 7 (A) bwp brock (A) 2
6 LF05006 IS IE R IEHT (A) WATIBIEY v 7 FA) CX) bwp shaft (A) 2
7 LF05007 T R G K 7ovvr7ay s flange black 4 UP001
8 LF05008 B R (A) Ea®idE(A) pyro stand(A) 8
9 LF05009 W TS IEHETE Vi AT IEI R R )L ¥ 7 (B) BWP bevel gear (B) 2 $12
10 LF05010 IR TS IEHE T V5 5 (S 1X) AT IEL R~V £ 7 (A) BWP bevel gear (A) 2 ¢ 10
11 LF05011 WA IEHE (A) WATIBIEAZ 07 v b(A) BWP sprocket (A) 2
12 LF05012 M FAE IE 556 (B) WATIBIEAZ 04 v M(B) BWP sprocket (B) 2
13 LF05013 B 2% Fr—v chain 1
14 LF05014 Hh K A EEY(B) v o 5(B) pyro stand(B) 8
15 LF05015 7 R 7K 75vvTay s flange black 4 UP000
16 LF05016 WA IE AT (B) 41 WATEIEY v 7 b(B) (A1) bwp shaft (B) 2
17 LF05017 WS AN iR S N84T M6*10 INATATIE X 2 hex holed set screw 8
18 LF05018 T VR S WATIBIER A v FRX—2R switch base 2
19 LF05019 WS A M e RET M6*6 NATRATIE A 22 hex holed set screw 8
20 LF05020 M TS IE T B HL(B) WATBIEAA v FAT—T 1y 2 bwp switch stay brock 2
21 LF05021 I TEAE IR [ R (T) IATIBIE A 7 — belt warping prevention stay 1
22 LF05022 PP M4 FRES plain washer 8
23 LF05023 P 5 550 i Pl M4 ATV T Ty v p— spring washer 8
24 LF05024 A kiR ez M4*10 FRUNF Y pan screw 8
25 LF05025 I JEAE E H WATBET oy 7 55— BWP brock coller 4
26 LF05026 P M8 R plain washer 6
27 LF05027 P 5 50 i Pl M8 AT YT Ty v— spring washer 6
28 LF05028 AV B 1 M8*20 CIVaAY i E hex screw 6
29 LF05029 P M6 e 4 plain washer 50

From the Library of Superior Sewing Machine & Supply LLC




SUERBIEEE

7 ETE R TR 4 Parts name Q ty e
30 LF05030 P 5 3 £ M6 ATV T Ty v— spring washer 50
31 LF05031 WS A IR A Sk i 22 M6*30 NS R L b hex holed bolt 8
32 LF05032 VAYi By 1o M6*15 E screw 30
33 LF05033 P M5 SRR plain washer 20
34 LF05034 P4 50 % M5 ATV T Ty v— spring washer 20
35 LF05035 RPN $22 M5*12 F RN pan screw 4
36 LF05036 At kiR e M5*55 F RN pan screw 8
37 LF05037 INFHIBERE M5 NAF v b hex nut 8
38 LF05038 W TS AL [ 52 (1) WATAA v FAT—7 0 v 2R EHI(B) BWP switch sub stay (B) 1
39 LF05039 FRASE T o ] & 14 () WATAA v FF A7 —7 1 v 7 EMAIA) BWP switch sub stay (A) 1
40 LF05040 INFHIBEE M6 NHF v b hex nut 12
41 LF05041 ok T—4— motor 2
42 LF05042 LA LBV T WATBIEE—5 —X—2 motor base 2
43 LF05043 MG IEANFLAR MATIBIE® — 5 —X— 2 /MR motor base plate 2
44 LF05044 e TS 1E [ 2 14(B) WATIBIEA 7 — (B) belt warping prevention stay (B) 2
45 LF05045 e TS IE [ 2 14H(A) WATIEIER 7 — (A belt warping prevention stay (A) 2
46 LF05046 WETAE 1E 2 8] 5 4 WATEEr —7 =% e pin 2
47 LF05047 FIAR 1 Hle split pin 2
48 LF05048 FRA R Y3y bARA v F limit switch 2 D2RV-L111
49 LF05049 12 ] M3 SRR plain washer 4
50 LF05050 P 505 % M3 A7) T Ty e— spring washer 4
51 LF05051 T iR 2 M3*16 F RN pan screw 4
52 LF05052 WETEAS IE % Fi il WITBIEn—5—2 v 7 b bwp roller shaft 2

From the Library of Superior Sewing Machine & Supply LLC




6. ERE

T EE TR 4 EEL Parts name Q ty %
1 LF06001 EEZEN Fyyvarvaog—5— tension roller 2
2 LF06002 EhZ hi o—— roller 2
3 LF06003 K N7 T bearing 8 6205. C3
4 LF06004 R cy>7 c-ring 8 ®25
5 LF06005 o B Ty araLt tension spring 8
6 LF06006 WS AR L2 225]  M8*60 NATAT R L b hex holed bolt 4
7 LF06007 P M8 P RES plain washer 16
8 LF06008 P 5 50 Pl M8 ATV T Ty v— spring washer 10
9 LF06009 INFHIBRE M8 NHTF v b hex nut 12
10 LF06010 Toles% Y—AL AN b seamless belt 2 915%2450
11 LF06011 AVIIES. ¥4 M8*20 VAV R I hex bolt 2
12 LF06012 BRCEEVA =S O—5—7YvAMAT— roller adjust stay 2
13 LF06013 P M6 SRR plain washer 4
14 LF06014 P 5 550 Pl M6 ATV YT Ty v— spring washer 4
15 LF06015 VIS ¥4 M6*15 VAViiR I hex bolt 4
16 LF06016 P M3 SRR plain washer 4
17 LF06017 P 1 7Y 5 5 2 ] M3 ATV YT Ty v— spring washer 4
18 LF06018 A kiR ez M3*16 FRNF Y pan screw 4
19 LF06019 PR R Y3y bR v F limit switch 2 AN70195
20 LF06020 PRSI 5K [ 7€ A VIy NAA vy FARAT— limit switch stay 2
21 LF06021 gk 55 % by A Fyyarya—>—yx7 b tension roller shaft 2
22 LF06022 B D i og—7—Y %7 b roller shaft 2
23 LF06023 AV ¥4 M8*25 N AL b hex bolt 2
24 LF06024 LS R7Y 7 bearing 4 6204.C4
25 LF06025 R cy>7 c-ring 8 @20

From the Library of Superior Sewing Machine & Supply LLC




TREEE

T EE TR 4 EEL Parts name Q ty %
1 LF07001 [ e 3K 2 1 4 BeEHy v 7 b fixing shaft 1

2 LF07002 [ 4 54 55 DX = el FlEZ B g — 5 —> v 7 b rotary blade sprocket roller 1

3 LF07003 [E1 2 S 2 mlEZHE e —Z—> v 7 b rotary blade roller 2

4 LF07004 I 25 [0 i TR AR (B) N A2 blade plate 4

5 LF07005 5 1A % i BB SR AR (A) N2 blade plate 4

6 LF07006 [ S S IN A brade 8

7 LF07007 [ e e i By S A [l i [ e 2 7 — rotary shaft fixing stay 1

8 LF07008 FEO$ R ¢ 12 ByHCY > 7 c-ring 3 JIS B-2804
9 LF0O7009 WSA M K ER2Z M6%6 INAIUFIE X 4 Y hex holed set screw 14

10 LF07010 [0 B [R] 2 5 56.(B) g4 3vI7—1Y— (B) timing pully (B) 1

11 LF07011 LUy E A—F7 vy va coad bush 1 TB-1520
12 LF07012 P& Ty va bush 1

13 LF07013 [ 4% ] 8 X B il e A7 By b sprocket 1

14 LF07014 [F % S0 B B e A7y b rotary blade sprocket 3

15 LF07015 LRSS e split pin 4

16 LF07016 WS A B Sk i 2 M8*50 NATAT R L b hex holed bolt 1 )

17 LF07017 T H i 7R AL metal 1

18 LF07018 S FI—v chain 1

19 LF07019 WS A B Sk i 22 M8*25 NATAT R L b hex holed bolt 1 et

20 LF07020 P M8 SRR plain washer 5

21 LF07021 HE & 15 Ty va bush 3 R-BRF1510
22 LF07022 WS A B A Sk i 2 M6*30 NATAT R L b hex holed bolt 2

23 LF07023 [ 2 ] 1 58 (1) IR 7" ) v 7 rotary blade spring 1

24 LF07024 7N IR RE M6 NAF v b hex nut 6

25 LF07025 P 1 28 5 2 2 ] M6 ATV YT Ty p— spring washer 22

26 LF07026 [ 5 2ty ] o A Fr—YFriaviL/NA— chain tension lever 1

27 LF07027 [F] 3 SR B A B (A) [z /N 3 Bl 52 0 rotary brade shaft reciever 4

28 LF07028 N ¢ 10 7y va bush 4 KBF-T-1015
29 LF07029 - 2 ] M10 R4 plain washer 8

30 LF07030 i SR N b2y —F belt cleaner 2

From the Library of Superior Sewing Machine & Supply LLC




7TRIERE

T EE TR 4 EEL Parts name Q ty %
31 LF07031 VAV (L3 M4 NHTF v b hex nut 4
32 LF07032 7N A R Sk 02 M10*80 NATT AL b hex holed bolt 2
33 LF07033 BB R] M10 + v b nut 2
34 LF07034 P 5 550 Pl M8 ATV YT Ty e— spring washer 3
35 LF07035 VAV B ¥4 M8*20 VAV R PIZ hex bolt 2
36 LF07036 P M6 FRES plain washer 21
37 LF07037 INFHIBRE M8 NHF v b hex nut 1
38 LF07038 VAV By ¥4 M6*15 VAV I hex bolt 12
39 LF07039 [ 5 ) 2 S A Ny R handle 2
40 LF07040 [F] % Ly ik ik ER FEZFEEE—5 — A N — motor cover 1
41 LF07041 [F] % 3R] B Ty ok iz — 5 — rotary blade sprocket motor 1
42 LF07042 [ % 30 2 ik ik [ HEEE — 8 —R— 2 motor base 1
43 LF07043 PN A AT Sk i3 22 M6*45 E screw 4
44 LF07044 (1] 5 25 R 20 i e (A) g4 3Iv77—1—(A) timing pully (A) 1
45 LF07045 [B] % [F] 20 B7 7 FlEERIEE S 4 I > 7 Xov b rotary blade sprocket timing belt 1
46 LF07046 Rl M5 SRR plain washer 2
47 LF07047 P 1 2 5 5 2 ] M5 ATV YT Ty v— spring washer 26
48 LF07048 A kiR ez M5*10 FRNE Y pan screw 4
49 LF07049 R PN A M5*25 TR Y pan screw 25
50 LF07050 [ 2 ] B 5.5 (2) R 7 ) v 7 rotary blade spring 1
51 LF07051 W e WYy v »— wave washer 1
52 LF07052 RS TN A M4*30 U pan screw 4
53 LF07053 [i] 2 ] 15 5805 (3) BRI R 7 ) >~ 7 rotary blade spring 4
54 LF07054 P 5 55 Pl M4 ATV YT Ty v— spring washer 4

From the Library of Superior Sewing Machine & Supply LLC




5 B g HES i 4 Parts name Q ty ke
1 LF08001 T DX sh W RE o —5— exrt driving roller 1
4 LF08004 AL E S k7 —7 VEEHY v 7 b belt fixing shaft 2
5 LF08005 Bl i 75 X7 7z bearing reciever 2
6 LF08006 TRERFK R7 Yy bearing 8 6205. C3
7 LF08007 oy P g ) o N7 Y v 7T bearing recive plate 2
8 LF08008 R cy>v c-ring 6
9 LF08009 IR AN 5% U 56 3] 52 14 F7L/N— gear lever 1
10 LF08010 MG ¥7 gear 1
11 LF08011 7S A 19 iy X R BT M8*8 NATATIE X A2 ¥ hex holed set screw 2
12 LF08012 IRZ) ke BREh ¥ 7 driving gear 1
13 LF08013 N:ip Sk W2 0il reciever 1
14 LF08014 Wi *7 H/N— gear cover 1
15 LF08015 > EIH 7= v I cooling plate 1
16 LF08016 T-E M6 TP plain washer 8
17 LF08017 P v TR e 2 B M6 A7V T Ty xy— spring washer 8
18 LF08018 AViPS: 32 M6*15 CAVAY:: B hex screw 8
19 LF08019 SFHE M8 R 4 plain washer 15
20 LF08020 P o4 70 1 M8 A7V T Ty y— spring washer 15
21 LF08021 N SkIg 22 M8*20 SRS A Y hex screw 15
22 LF08022 L M5 R 4 plain washer 4
23 LF08023 i B 5 5 A ) M5 A7V T Ty y— spring washer 4
24 LF08024 TR kE e M5*10 FRNA Y pan screw 2
25 LF08025 + A kiR e M5*25 F NN pan screw 2
26 LF08026 i [ i SR i 2 2 stand 2 K322
29 LF08029 P-4 *— key 1 5%5%35
30 LF08030 e Ty va bush 1 TR15%18%12. 5
31 LF08031 MR X7y bearing 1 KH1815 (4% ¢ 15)
32 LF08032 i Bh 2 hi Yy 7 b shaft 2
34 LF08034 MK 620022 R7Y 7 bearing 2 620077
35 LF08035 ik H7 Ak B BHEXLV N T3y AT Y T conveyor belt tension spring 2
36 LF08036 ik B ik K BHE~ )V b7y a3y v 7 b conveyor belt tension shaft 1
37 LF08037 FAT TR (A WYo—5— roller roller 3 L=1065
38 LF08038 By T A 4R HA L — guider 2
39 LF08039 T 7 kK B HrHE~)V b7 v 3>mo—F—3¥ x 7 M| conveyor belt tension roller shaft 1
40 LF08040 iikiikGis HiiE L b conveyor belt 16 50%2080
41 LF08041 Jin o 24 Bl M8 7YYy washer 2

From the Library of Superior Sewing Machine & Supply LLC




BTN EES ESES Parts name Q ty R
1 LF09001 JG SR B H N— rear cover 1
2 LF09002 &R i H = upper cover 1
3 LF09003 HI A HIEE A /N — front cover 1
4 LF09004 R R B 2R upper heat brock cover 1
5 LF09005 L& EHR () ARl A N — right cover 1
6 LF09006 PR O SR F—7" work table 1
7 LF09007 T T F AR JHIRT 5 A 73— front lower cover 1
8 LF09008 FEL A 3] o 4 BRA v 7 AT wiring box stand 1
9 LF09009 HL AR SRR WRAR Y 7 AHN— wiring box cover 1
10 LF09010 WLE ER () KA A N — left cover 1
11 LF09011 JRER G T B 48 TT A7 3 — rear lower cover 1
12 LF09012 R EH =T upper cover reciever 2
13 LF09013 B I wing plate 4
14 LF09014 T R Sk i M4*15 E screw 12
15 LF09015 B AR Wbt 4 5 — insulation coller 4
16 LF09016 SFHE M6 T JiE 4 plain washer 24
17 LF09017 A 1 20 5 2 2 ] M6 ATV T Ty v— spring washer 22
18 LF09018 INAEk IR 2 M6*45 INATATIE X AP hex holed set screw 4
19 LF09019 7N A BT Sk i3 22 M6*20 NI AL b hex holed bolt
20 LF09020 7N F IR M6 NHF Y b hex nut
21 LF09021 TSk iR 22 M6*15 F RN pan screw
22 LF09022 N YA M4*15 AKxo screw 12
23 LF09023 P M8 SRR plain washer 18
24 LF09024 P 7 20 5 3 2 ] M8 AT YT Ty v— spring washer 16
25 LF09025 Nk R 2 M8*20 ANATATIE A A0 Y hex holed set screw 14
26 LF09026 P g M4 T 4 plain washer 12
27 LF09027 P i B 5 55 2 P M4 ATV T Ty y— spring washer 12
28 LF09028 +- g SR 42 M4*10 FRINZ D pan screw 12
29 LF09029 Nk R 22 M6*15 ANATATIE A A Y hex holed set screw 2
30 LF09030 7N FA B R R B M8 NHF v b hex nut 4

From the Library of Superior Sewing Machine & Supply LLC




9. E5

5 ESLE R B 44 i Parts name Q ty R
31 LF09031 FEL A 3] 7 A BRA Y 7 AFER T — fixing stay 2
32 LF09032 U T EANR—=v P upper cover handle 1
33 LF09033 INFHVE A TR 22 M5*8 E7 screw 2 A
34 LF09034 Bl AR & T It SR wing plate 2
35 LF09035 FL A [ o 4 = pin 2
36 LF09036 B H BRAY 2 AARN—=1V P handle 1 A-380-2B
37 LF09037 IS L T g 22 M5*5 E screw 2 BUE AL
38 LF09038 PEVETHIRR BAE/ S 2v operation panel 1
39 LF09039 HL AR B A BRA Y 7 AANRN—=/Y PV box cover stand 1
40 LF09040 SIS BRAFEILEAA v F emergency switch 4

From the Library of Superior Sewing Machine & Supply LLC




10. Al HRERE

75 ERE TR RS EEL Parts name Q ty %
1 LF10001 RS ) A7 L—RFEE7L—4 () spring washer strip—off frame (L) 1
2 LF10002 Rk & R SEE B split pin 2
3 LF10003 e S T 7Y —F N7 cleaner paipe 2
4 LF10004 D RrE Bt v 7 b shaft 1
5 LF10005 AR ) 2 [ 2 A 2oL —FHEER 7 — spring washer strip—off stay 2
6 LF10006 FAR A7 L= scraper 2
7 LF10007 THE TSR 7Y —F—7 z)l b cleaner felt 8
8 LF10008 PR R g 2 MA A7) T Ty e— spring washer 8
9 LF10009 TR KR M4*6 FRPNF D pan screw 8
10 LF10010 WA B 4 () AL —ARREE7 L —4 () spring washer strip—off frame (R) 1
11 LF10011 S e plain washer 2
12 LF10012 PRt AL g E M8 A7) T Ty p— spring washer 2
13 LF10013 VAV by YA M8*20 NATATIE A 2 ¥ hex holed set screw 2
14 LF10014 S S R4 plain washer 8
15 LF10015 PR AL 5 T M6 A7) T Ty p— spring washer 8
16 LF10016 NAkIEZ M6*15 ANATAFIE X 2 Y hex holed set screw 8
17 LF10017 i X R R NATZYRAZ )L paipe end metal 2
18 LF10018 1 2] V- 4 plain washer 4
19 LF10019 7S A B A 2K 83 22 M 10*60 N AL b hex holed bolt 2

From the Library of Superior Sewing Machine & Supply LLC




11. B 3%

F5 HB Y e Hh 4 Parts name Q ty 5%
1 LF11001 TEIFR 7L —h— breaker 1
2 LF11002 Bk 2640 TLT vy a bush 1
3 LF11003 S a—F code 8
4 LF11004 LVaY;: Eikey YA E screw 14
5 LF11005 ERVEHIAR BEAE S 2oL opartion panel 1
6 LF11006 gk Fs B2 A v F stop switch 1
7 LF11007 i [E) 24 A v—AAf v F timer switch 1
8 LF11008 Ve Gl AT— AL v F start switch 1
9 LF11009 UKl FLAT T e Y23 knob 1
10 LF11010 R HF—FRAF v b thermostat 2
11 LF11011 RALFF K oz 24 v F select switch 1
12 LF11012 JE 13 EHA—5— pressure meter 1
13 LF11013 | 25 HLAT T e Y23 knob 1
14 LF11014 R e JENFERY) 2 — 4 volume 1
15 LF11015 A AR A N—F— invertor 1
16 LF11016 I 1718 IEPCBAR Iy b —ILER control PCB 2
17 LF11017 Lo rl AV duct 0.75
18 LF11018 fi5] 25 4k L A SSR 420B SSR 420b 4
19 LF11019 FHE A FlEZFEE 2 > 7 v — rotary blade condenser 1
20 LF11020 AT B IE R WATBEIE D > 7 v 4 — belt warping prevention condenser 2
21 LF11021 HEWT G Ui 6 terminal 4
22 LF11022 HEmT6 U] terminal 9
23 LF11023 mMrE M E terminal 1
24 LF11024 15 W 2% E 2 — A RN—2R fuse stand 4
25 LF11025 15 i 9% E2—AXRN—2RA fuse stand 2
26 LF11026 B 28 ~7 Ay NARA v F magnet switch 1
27 LF11027 Hefih 2% ~7 Ay bAA v F magnet switch 3
28 LF11028 e [E] 4k FL 28 A w—RAf v F timer switch 1
29 LF11029 F A HEEA e—PFay bp—)L speed contlor 1
30 LF11030 IR (A) E— & — iR E A R (A) heater plate fixing( A) 6

From the Library of Superior Sewing Machine & Supply LLC




11. H 3

5 BTN BES FIES Parts name Q ty ik
31 LF11031 SN #(B) t — —RkE E K Z(B) heater plate fixing (B) 6
32 LF11032-a  [InHvR E—5 —Rt > —1f heater unit 2

LF11032-b Jn#AR E—%—ik heater unit 4
33 LF11033 FRASE T 5 1] 7 14 A F— stay 2
34 LF11034 FRALFF ¢ U3y bRy F limit switch 2
35 LF11035 MR R F v b nut 2
36 LF11036 L A7 NI Ty p— spring washer 2
37 LF11037 +F Ak FANRINF Y pan screw 2
38 LF11038 iz 4k AT — connector 1
39 LF11039 WATIBIE ik AT IEE—4 — belt warping prevention motor 2
40 LF11040 T a W E terminal 1
41 LF11041 e e terminal 2
42 LF11042 Ui 6 @ 2 R a5 terminal stand 2
43 LF11043 IR F v b nut 1
44 LF11044 B AN T Ty p— spring washer 1
45 LF11045 AT fH g 22 P screw 1
46 LF11046 FEHAR 2 N transformer 1
47 LF11047 WATIE IE AR R A% PATBIE b 5 > R belt warping prevention transformer 1
48 LF11048 AR [ 52 1 E—8—RAT— heater unit stay 12
49 LF11049 HaLAL A KY 2—4 volume 2
50 LF11050 RG22 E2—X fuse 4
51 LF11051 FL R 1] ER i solennoid valve 1
52 LF11052 TR 22 Ea2—X fuse 1
53 LF11053 TR 22 Ea2—X fuse 1
54 LF11054 PR 6 22 i E2—XAR g — fuse holder 2

From the Library of Superior Sewing Machine & Supply LLC




	900LF_明_(英文)
	HP-900LF drowing 10.01.15_正
	900LF Parts   list 新



